[

Supplement fo

monvfactured and distribvied by

POETLAKD, OREGON

PECCOOUISE



I KEEP ALL SHIELDS N PLACE.

2.5TOP ENGINE OR MOTOR BEFORE LEAVING OPERATORS POSITION TO
ADJUST, LUBRICATE ,CLEAN,OR UNCLOG MACHINE, UNLESS OTHERWISE
SPECIFICALLY RECOMMENDED (N THE "OPERATOR'S MANUAL'

3 WAIT FOR ALL MOVEMENT TO 3TOP BEFORE SERVICING MACHINE.
4 KEEP HANDS, FEET, AND CLOTHING AWAY FROM POWER DRIVEN PARTS.

5 KEEP OFF EQUIPMENT UNLESS SEAT OR PLATFORM FOR OPERATION
AND OBSERVATION IS PROVIDED.

& KEEP aLL OTHERS OFF.

1 USE APPROPRIATE SIGNS OR WARNING LIGHTS WHEN OPERATING
ON HIGHWAYS.

8. MAKE CERTAIN EVERYONE IS5 CLEAR OF MACHINE BEFORE STARTING
ENGINE, MOTOR OR OPERATION. ARTING

N v




POLICY

It is the policy of J. A, Freemsan & Son, Inc. to constantly improve its
producis whenever it is practical to do so.

Jd. A, Freeman & Son, Inc. reserve the right {o redesign or change its
equipment or componeni parts thereof without incurring any obligation to
install or furnish such changes on eguipment previously delivered.

Unauthorized changes or additions to equipment manufactured by J, A,

Freeman & Son, Inc. relieves the company of further responsibility for
warranted operation and breakage replacement.




INSTRUCTIONS FOR ORDERING PARTS

1. Order by part number and description of part.
{a} Parts should NOT be ordered from illustration only.
{b} Parts should NOT be ordered from numbers on castings.

2. Order by baler serial number and model.

3. Much delay and confusion can be avoided if parts numbers are arranged in
sequence on all orders.

4,  State how to ship: whether by truck, stage, parcel post, air parce! post,
UPS, or air freight.

§. Claims for shortage or error in handling of an order for parts must be made
upon receipt of goods.
6. Address all orders for parts as follows:

J.A, Freeman & Son, inc.
Parts Department,

2034 N.W. 27th Avenus,
Portland, Oregon 97210

Place serial number of machine here for your convenience:

Baler Serial No.

Motor Serial No.

Left and right of machine are understood to mean from a position facing in
the direction of travel.

Permission must be secured before any parts are returned for credit. When
parts are returned, the freight must be prepaid or arrangemenis made so that they
can be brought in by our trucks.

.HN O T ENI

Parts are identified by reference numbers. See parts ist
for correct part numbers. DO NOT USE REFERENCE
NUMBERS AS PART NUMBERS.




TABLE OF CONTENTS

Page 2 Front End AC4337

Page 4 Steering Hydraulic System 433T
Page 6 Operator Platform 1980

Page § Gear Shift Conirol and Operators Seat
FPage 10 Pickup Lift

Page 12 Pickup Feed House

Page 14 Rear Axle

Page 15 Exhaust System AC433T

Page 16 Radiator & Shrouds AC433T
Page 18 Electrical System AC433T

Page 20 Electrical System JD

Page 21 Deck Raii

Page 22 Update Change for Sp Parts Book
Fage 24 200 Plunger

Page 26 330 Plunger

Page 28 S.P. Cab




Mo No Mo Mo Mo, Mo Mo Mo

Fa3. .. ... . 2 FBEO18.......... ... ... .. 8 F8RO3.................. 2 F8727....... ... . ..., 10
FO&. ... ... . 10 F5920.................. 8 FBBO4.................. 2 FB728......... ... . .... 10
F185 ...... ... ..... 1820 Fo824. ... ... ... ..., 8 FBBO5.................. 2 FB7Z9......... ... . ... i0
F214 ... ... . .. . .... 2,14 F5041 ... ... L. 1820 FB508.................. 2 FB730................. 10
FRAB. .. ... ... . ... .. ... 8 FB348.... ... ... .. ....... 6 FBBO7.................. 2 F6732.................. 2
E2R1. . 12 FBQ4g. ... ... ... & FBEOS. ... ....... ... ... 2 FB733......... .. ... ... 2
FA40. .. ... ... 8 F5954 .. ..., . ..... 1820 FB509............ .. .... 2 FB735.. ... L. i4
Fagz. . ................. 2 FB979. ... ... 14 FG510.. .. ... ... . ..., 2 FB735........ .. ... ..., 14
FBGZ ... . ..., .. 18,20 F5984................. 4 F6BI. ... 4 FB737...... ... ... .. .. 14
F884. . ... 2 FBO18................. 10 FBB19 ... ... ... 24 F&740................. 14
FBI3. ... 6 FBO32.................. 6 FB539.............. 1820 FB741. ... ... ... .. ... 14
Fa34. . ... . ..., 2 FB06S.................. 6 FB548 .............. 18,20 FB742................. 14
Fade ... ... ... ... 1820 F&iI70................. 4 F6551 ... ... ... .. 18,20 FB743................. 14
FOO3. . .. 6 FBI175........ ... ....... 6 FBh52 .............. 1820 FB744. ... ..., .. .. ..... 14
Fgo2, . ... . 8§ FBi82. .. ... ... .. .. ... 6 FBB53 .............. 18,20 F6745................. 14
F1497 .., . ... ... 18,20 FBi83.................. 6 F6B54 .............. 18,20 F6746................. 14
F1563....... .. ... .. ... 10 FB184. .. ... .. .. ... ..... 6 FBBE5 ... ... .. ..., 18,20 FB747........ . . ... .... 14
Fi624. . ... ... ... ...... 2 O FB212.. ... . 16 F8558 .............. 18,20 F&748................. 14
F1825. . ... .. 2 F8235. ... ... ... .. 14 FBSBO.............. 1820 F6749.............. ... 14
Fig26.................. 2 FB270....... ... ... .. ... 6 F8582.................. 6 F&750................. 14
F1627. .. .. . 2 F8271...... ... .. ... ... 6 F6R78 .............. 1820 FB752........ .. .. ..... i4
Fig28. . ..... ... ........ 2 FB272.......... .. ...... 6 FB5B7............ . ... .. 2 F6755. ... . .. ... 14
F1653. . .. ... 2 FB273 6 FB599.................. 4 FB756.......... .00 i4
F1ebd . L. 2 FB274. ... . . .. .. ... . ... 8 FBBOS.................. 2 FBYS7. ... ... 14
F1689. ..... ... ool .. 6 FB278.................. 6 Fogz22.................. 2 Fe75B.... ... ... 14
FA210. .. . e 14 F8278........ ... ... .... 6 F6623.................. 2 FB7RS. ... ... ... 14
FABT1. . ... 6 F6280.................. 6 F6625.............. 1820 FB760................. 14
Fas12. ... o 14 F6281.................. 6 F6627 .............. 1820 FB761................. i4
Fasi4. ... .. . 2 FB282.............. .. .. 6§ FeB3C.................. 4 FG762.......... .. ..... 14
FABIS, .. o 2 FB2B3........... ... . ... 6 F6R31.................. 4 Fe783................. 14
FBO23. ... .. . e 2 F82900.................. & FBE35................. 10 F6764 14
FS031. .. o 4 FB281...... .. .. ... 6 F6638................. 10 FB6785........ ... ... 8
FBO32. ... 4 F8292. . ... ... 4 FBB39......... ... .. 10 FB8766.................. 8
FBO3S. ... e 2 FB2%4. . ... ... .. ... .. .. 4 FBBBY................. 10 FB767.......... ... ..... 8
Fs040, ... ... 2 FBe413...... ... ... ... 6 FBBB7................. 10 FB768.................. g
F049. . ... ... .. ..., 10 FB415. .. ... .. ... ... ..., 4 FB688............ ... ... 4 FBY69..... .. .. .. ... ... 8
FS055. . ... 8 FB42i ... ... ... 1820 FBB8Y.................. 4 FB770. ... .. ... 8
FRO7S. ..o 14 F8d422 .............. 1820 FB690.................. 4 FB771. ... ... ... ... .. 8
Fo076. ... ... ... ... .. 14 F6424 ... ..., . ... 1820 FB691..... ... . ... .. 4 FBT72.. .. ... ... .. ... ... 8
L b 10 F6431 ... ... .. ... 1820 F8692.................. 4 F8773.... ... ... ... ... 8
FB236 .............. 1820 F6451............ .. ... 10 F8693.................. 4 FB774. ... .. .. ..., 8
F&237 .. ... ... .o 1820 8460 .............. 1820 FEEo4. . ................ 4 F6776....... . . . .. ... .. 8
FBE01. ... 8§ Fe473.................. 2 FBB95............ ... ... 4 F6777. ... ... .. 8
FBROZ. . ... o e 8 Fe474. ... ... ... . ... ... 2 FB705........ ... . ...... 2 FBT78...... ... . 8
FS805. ... .. oo e 8 FB475. ... .. .. ... ... ... 2 F670B6................. 10 FS779. ... ... ... ... . ... 8
FB846. ... ... .. ... .. ... 6 FB476.................. 2 F8707...... .. .. ... ... 10 FB78G.......... ... ... .. 8
FBSB1. . 8 FB481.................. 6 FG67068................. 10 F8781.. ... ... .. ... ... 8
FBEBA, ..o o 10 FB4B2. .. ... ... ... ... ... 6 FB7IO.... . ... ... ... 10 F8782............ ... ... 8
F5613. . ..., .. ... ... 4 FB483.................. 2 FB7M1.... .. 10 FB783.. ... ... ... .. ... 2]
Fo648. .. ... ... ..... 14 F6488.................. 4 FB712.. ... .. ... .. ... 10 F6784................. 14
FS650.................. 2 FB489........ ... ... ..., 4 FBT8...... ... . ... .. 10 FB785. ... . . ... ... 14
FR7G3. ... 8 F6480........... .. ..... 4 FB719 ... ... 10,14 FB788................. 14
FB705. . oo 8 FG498.................. 4 FB720........... .. .... 10 FB8790.................. 8
F5769........... .. .. .. 8 FB499.................. 2 FB723.......... . . ..... 10 FBBO9................. 18
FoB42 .. ............ 1820 FB500.................. 2 Fe724............ . ... 10 FBB11................. 16
Fa854. . .. ... ... ... ... 2 F6h0T.......... . ... .. .. 2 F6725................. 10 FBBi2................. 16
FEBE6. ... .. 8 Feree. ................ 10 FB821....... ... ... ... 16



Part Page
Ho. M.
FG828. ... .. .. ... 16
FG830........... ... ... 16
FBB32. ... .. ... ... 10
FE835. ... ... 8
F6838................. 10
Fegad . ............. 18,20
FEBAD. ... 14
Fe8s0 ........... ... 18,20
FB988. . ... ... .. .. ... ... 4
FBIBS. ... ... 4
FE890.......... ... 4
FBR91....... ... ... ... 4
F7145. .. ... .. .. ... 12
F7ib2. .. 2
e L 10
FIB7 ..o 12
F7489. ... ... ... ....... 12
Fri60. ... ... .. ... ..., 12
F7i64. .. ... .. ... ... 12
F7194. ... .. .. ... . .. 10
F7239........... ... ... 12
F7275. . ... o 12
F7276. ... .. ... ... 12
F72909. ... .. ... ... ... 12
F7394............ .. ... 12
FP472. ... o 12
F7579. .. . o il 12
F7654. ... ... .. ..., i2
F7743. ... .o o 12
A i2
FBOSG ... 18,20
FBOSS ........... ... 18,20
F8oBO ........... ... 18,26
Fgoez .............. 18,20
F8261......... ... .. .. 12
FB264 .............. 10,12
F8305. ... ... .. .. ...... 4
FB375. ... . 12
F5688066............... 4
ACQO00503 .. ....... ... 15
ACL4AB01003 .. ...... ... 15
ACL4801012 ... ... ... 15
ACL49S01048 ........ ... 15
ACL4901036 . .......... 15
BAT212.......... ... 18,20
BAT7244 . ... ........ 18,20
BKTB491 . ... ... ..... 4
BKT6492.. . .......... 4,18
BKTB493 ... . ... ... 4
BKT7083 ............... 4]
BKT7873 ............... 6
BKT9189 ............... 6
BKTS626............ 15,16
BKTO638............. 4,16
BKT9846 .............. 16

Part Page
M. M.
BKTOG56............. 4,16
BKT9661 ... .......... 15
BKTeges . .............18
BKT9864 .............. 16
BLT42. ... ... 4
BLT5T. ... ... . 4
BRC7183............... 6
BRCS758 . ............. 15
BSHO175014 . ..... ... .. 2
CAP2014 ... ... ... ... 15
CLPYOBS . ... ... ... ... ¢]
CLP35751 ............ 15
COTO000100 . .......... 12
COTO000301 . .......... 10
COTO000503 ... ......... 2
COTo000802 . ... ... .. 10
COTO001001 ... ...... 14
CPL4900803 . .......... 16
CRB3130750 . ........... 2
CWLo009674 . .. .. ..... .. 2
CWLO009679. ........... 2
CWL0009685. ........... 2
DCKBO47 ............... ¢
DCKBO48 . .. ............ 6
DCKS228. .. ........... 6.8
DCKSS83 . ... ......... 21
EXHOO041003 . ....... .. 15
FDOOOO7E14 ... ........ i2
FDOOOGY7H16 ... ........ i2
FHOQOO4807 .. ....... .. i2
FHOO0007088 ... ........ 12
FHOO007118 ........ ... 12
FNGOO09744 ..., ....... 2
FTOO000074 .. .......... 4
FTO0000075 ............4
FTO0000i09 . .......... 10
FTO0000217 ... ool 4
FTO0000218 ... ........ 4
HSE0002518 ... ... .. 16
HMOSC007247 .. ... ... ... 16
HOS0007609 .. ..., 16
HOB0084122 . ........ .. 16
HOS0064306........... 15
HRNOODOO211 . ... ... .. 20
HYD7620040 .. ... .. ... .. 4
JDGO0B487. .. ... ... ..., 2

Part Page
Béo. Mo,
JO0006488. . ... ... ... .. 2
JDO006496. ... ... ... .. 2
JDOGATR00. . ... L 2
LUBOO7600 ............ 6
NCHOO00375 . ... ....... 10

NCHO0000750 .. .. .......14
NCHO004375...........14

NFEDCOO500 .. ... 6
NFEOQCO583 .. .......... 2
NFJO005000 . ... ... .. 8,10
PINS00O1250............ 10
PLYOOO7628 ............ 4
PPEBCO250 ........... .. 8
RADOODSG2D . .......... 16
RDOOO7045 ... ... ... 8
SCCooooc0z ... .. ... ... 14
SCCO000003 . .......... 14
SCCO000101. ......... 6,10
SCCo000I07 ... ... ... 2
SCC0000109 . ........... 6
SCCO000110......... 18,20
SCCo000201. ... ... 6,14
SCCo000202 . ... .. .. 4,8,14
SCCoo00204 . ... ... 8
SCCO000205 . ........ ... 8
SCCO000206. . ...... .. 8,14
SCCo000208. .. ...... .. 2.8
SCCoo00302 . ... ... 4,16,2

SCC0000303 . ........... 8
SCC0000304. .. ...... 16,15
SCCO000305 . ........... 2
SCCO000306 .. .......... 8
SCCo000312. .. ... ... 4
SCC0000404 . .......... i2
SCCO000504. . ......... 2,6
SCCO000505 . ........... 8
SCCo0G0704. . ... ... .. 4,14
SCCo00081g. ... .. .. 14
SCC0002003. ......... 6,10
SCCO002008. .. ....... 2,12
SCCO003005. . ........ .. 6
SCCo020001 . ........... 2
SCCo020003 ............ 6
SCCO050001 ... ... .. .. 8
SFCO000504 ........ ... 2
SFC0000505 ............ 2
SFCO000513. .. ... ... 2.6
SHDOOO7096 ... ..., . ... 12
SHDOOO7151 . .......... 12
SHDOOO7T152 ... ... ... .. 12
SHDOCO7153 . .......... i2
SHDO0O7154 .. ......... 12
SHDGCOO7512 . ... ... .. .. 12
SHDO009651 ... ... .. .. 16
SHDO009850 ... ...... .. 16

SHMOO07089........... 12

Part Page
Ro. Hao.
SHRC009660 ........... 16
SMFO001001 . ... ...... .. 2
SMF002002 . ... ... .. ... G
SPCO00T201 . ... ... .. ... 2
SPCO009875 ... ... 16
SRGOOO7095 ... ... ..... 12
STPOO70899 . ...... .. 18,20
STRO00976% ........... i2
STROC09762 .. ... ... .. i2
TNKOOOS231 ... ..., .. 8
WCTO000313 . ... .. .. 18,20
WCTO000375. ....... ... 10
WCTC000438. . .......... 4
ZZ0000100 .. ....... .. 2,10
270000101 .. ... ...... 2,14
220000102, ... ..., 14
ZZ0000400. .. ... ... ... 4
Z720000406: .. .. .. ... ... 10
ZZ0000713. .. .. ... ... 14
220000722, ... ..., .. .. 14
05-13C ................ 12
20127 . 15
20128 .. ..o 15







REF.
NO.

W~

PART NO.

JD0647300
FNG9744
Fe473
JDs4gy
CWL9674
Fg705
CWL9679
F&474
JD6496
CWL 9685
SMF0001001
F6475
6476
F6732
5CC0020001
Fe622
F6623
SCCO000107
FG733
F6605
COTO000E03
CRB3130750
SCCO000504
F6483
SFC0000504
SFC0000505
F6503
F6508
BSHO175014
F5854
F8501

F6504
F6505
F6506
SFC0000513
6509
ZZ100
F5769

F83

F&587
F1627
F1825
Fi653
F1624

F482

F1654
F1626

F884

934

F1628

F214

F5650
F5040
F50639
Fe510
Fe507
F§539
5023
NCHO000750
SCC00208
F6500
SCCOo000305
F6499
F6519
22101
NFEOO00563
SPC7201
JD6488
F4514
F4515

FRONT END FOR AC 433T

DESCRIPTION

Frent end main frame section, J.D.
Front end main frame section, A.C. 433T
Hood bracket, left rear

Engine cowling, left side, J.D.

Engine cowling, left side, A.C. AC 433T
Engine cowling, right side, J.D3.

Engine cowling, right side, A.C. AC 4337
Hood bracket, right side, 2 used
Engine cowling, Center, J.D.

Engine cowling, Center, A.C. Ac 4337
1/4” x 3/4" machine screw

Hood bracket, left front

Engine front cowling

QOil cooler bracket, R.H.

5/16" x 3/4” N.C. cap screw

Qil cooler bar, 2 used

Oil cooler clamp, 2-piece, 4 sets used
1/4" x 2-1/4" N.C. cap screw

Oil cooler bracket, L.H.

Front end grill

Cotter key, 1/87 x 1-1/4"

B/16" x 3/4” carriage bolt

1/2" x 1-1/2" N.C. cap screw

Top front belt guide

/27 x 1-1/2" N.F.H.T. cap screw

172" x 1-3/4" N.F.H.T. cap screw
Steering bell crank

Snapring, 175

1-3/4" x 14 GA machinery bushing
Spindie bushing, 1-3/4" x 2" x 1-1/2”, 2 pair used
Cyiinder rod pin

Tie rod end, R.H.

Drag link

Tig rod end, LH.

/2" x 3-3/4” N.F.H.T. cap screw w/locknut
Steering arm, right

Zerk, 1/4” - 28, 16418, 90°

Thrust bearing, D21

Woodruff key, 3/8" x 1-1/4"

Front spindie, R.H. & L.H.

Front wheel grease seal, 54605 K.H.
Front wheei bearing, inner, No. LM29749
Cup for bearing, inner, No. LM28710
Front wheel hub, 6 hole

Lug bolt, 12 used

Cup for bearing, outer, No. L 44610
Front wheel bearing, outer, No. L44640
Spindle washer

Nut for spindle

Hub cap

Lug nut, 12 used, No. 15085

Wheel, front, 6 hole

Tube for front fire, 6:70 x 15

Tire, front, 8:70 x 15, 6-ply

Steering arm, left

Front axle pivol belt w/casteliated nut
Front axle assembly

Front axie shoulder bolt

3/4” N.C. hex nut

5/16” x 2-1/2" N.C. cap screw
Bushing, 3/4” x 7/8”" x 1-1/4”

3/8" x 1-3/4" N.C. cap screw

Steering cylinder rod end

Steering cylinder, 2" x 87

90° zeri, 1911 B

9/16” N.F. castilated nut, 4 used

Shim

Spacer

Right front motor mount

L eft front motor mount







HEF.

- o
CODBNDU LW - F

P M) = e b i e b md eeh
~ QWSO d s WN

22
23

24
25
26

27
28

29
30
31

32

33
34
35
36
37
38

FART NO.

5031

5032
FB323
F6292
FB324
FB415
SCC0000303
F6294
HYD7623040
FB591

F608s

FB831

F6630
FB6950
Feoas
F6488

F8301

F6489
6490
5688066
F6690
BKT2638
BKT9638
SCCo000302
F6693
F5613
WCT0000438
NFJOG05000
BLT42
F6694
BLT51
SCCo000202
F6688
BKT6493
BKT9656
SCC0000704
FT75

F6691
BKT6492
F8519
F6599

F6511

F6498
PPER0O0250
F¥217

FT74

FT218
PLY7828

STEERING HYDRAULIC SYSTEM FOR 433T

DESCRIPTION

Steering column cap

Steering column cap holder

Nut, 13/16"-20

Steering wheel

“U” bolt

Steering orbitrol column

38" x 1-1/4" N.C. cap screw w/lock and flat washer
Hipe apacer

“Q" ring, 4 used

Steering orbitrol controt unit

3/8" J.LC., "0 ring adapter, C5315 x 6 x 8 WH
1/4" hydraulic hose, 66"

1/4" hydraulic hose, 76"

3/8” (3 ring adapter, C3269 x B x 6 WH
3/8" straight “O” ring swivel fitting, 9315 x 8 x 6 WH
Barbed hose end, 3/8”

Hose caimp, GS - 4 Murray

3/8” return hose, 104"

3/8" hydraulic hose, 1027

Hydraulic pump assembly

Hydraulic pump mounting bracket, Ford
Hydraulic pump mounting bracket, J.B.
Hydraulic pump mounting bracket, AC433T
3/8” x 1" N.C. cap screw

Sheave, hydraulic pump, A.C.

Sheave, hydraulic pump, LH.C., J.D., and Ford
7/16” flat washer

1/2" NLF. jam nut

Belt, hydraulic pump drive, AX42, J.D.

Beit, hydraulic pump drive, AX56, A.C.

Belt 433T

5/16" x 17 N.C. cap screw

Pump tightener bracket, A.C.

Pump tightener bracket, J.D.

AC 433T tightener brakcet

5/8" x 1-1/2” N.C. cap screw

1/4" pipe plug

Pump bracket, A.C.

Pump bracket, J.D.

Steering cylinder, 2" x 87

Repair kit for F6519

Hair pin for cylinder, 2 used

Cylinder pivot pin

1/2” x 1/4” reducer bushing

1/4” NPT close nipple

1/4" pipe tee

3/8” J.L.C., male connector, C5205 x 6 WH
Pump drive pulley, J.D. {not shown)







HEF,

Heln=TRet Sw s 0 - P I A

a7

FAFT MO.

FD25

~8032

FB278

FBE79

FD2Z6
SCO108
55851

Fezat
SMSI20
F8280

F5545

Fa2e2

6283

F6290

FB291

FB069

Fo413
SCCOG00201
SCC0000101
SFCO000514
Fe184

Fa1s2

Fg183
SCCO000102
Fe412

FB482

FB481

4511
SCC0000303
SCC0000604
DOKB048
DOKB047
NFEOC00500
F8175
SCC0030005
FGoHE2
BKT7083
F823
Ci.P7085
THNKE231
F5949

F5248

F1689
SMFO0G2002
FGB65

Fael?

F6868

FB654
SCC0020003
BHC7183
FGe6s
SCC0050001
Fe274

FE27E

F8410

Fe272

FB271

FB270
DCKez228
Fogl
BKT7873
LUB7600
BT
CHIPQOEQ426

OPERATOR PLATFORM—1979

DESCRIPTION

Decal, main console

Console cover

Speed control lever knob

Speed conirol lever

Decal, speed conirol console

P4 5 2-847 M.C. cap scravw

Conical washer

Speed controd console cover

10-32 % 1/2” hex head sheel metal screw, 9 used
Spead controt lever arm

Friction disc

Speed control console

Speed contrel cable

Speed control lever, lower

Speed control catle clamp angle
Rubber grommet

Console, main saection

516" x 34" N.C. cap screw, 12 used
1/4” % 3/4" N.C. cap screw, 3 used

1/2” x 4" N.F. cap screw, 4 used

3" x 5/8" washer, 16 used

Deck mount, Meoprene, 3" x 3/4" x 1/2" w/washer, 4 used
Deck mount, Necprene, 37 x 3/4” x 1-3/4” w/washer, 4 used
/4" 2 1" N.C. cap screw, 3 used
Cover plate, pump inspection hole w/lock washer & nut
Front deck shield, R.H.

Front deck shield, L.H.

Front deck mourd channsl

3/8" x 1-1/47 N.C. cap screw, 10 used
1727 % 1-1/2" N, cap sorew, 4 Used
Frontdeckleg, R.H.

Front deck feg, L.H.

127 NLF. elastic stop nut, 4 used

Fear deck mount channei

516" % 1-3/4” N.C. cap screw, 4 used
Hand rail and shield

Fue! tank mounting bracket, 2 used
Felt pads for fuel tank, set of four

Tank strap

Fuel tank less fuel gauge, 30 gal.
Gasket for fuel gauge

Fuel gauge

Fueltank cap

816" x 1", flat head screw, 2 used
Rear deck mountain bracket, L.H., 3 te
Hear deck mounting bracket, L.H., 2iis
Rear deck mounting bracket, R.H., 3tie
Rear deck mounting bracket, R.H. 2 Hie
BHG” x 1-1/47 N.C. cap screw, 16 used
Brace for rear mouniing bracket
Mounting angle deck leg

127 x 3/4" N.C. cap screw

Step bracket, 2 used

Step plats

Cable pulley

Slep and tool box bracket plate

Siep and tool box brackst, 2 used

Tool box and step

Main operator deck

Spacer (Used with cab only)

Buligear luber mounting bracket
Bufigear luber tank and pumgp assembly
Hose bracket

Clip







REF.

z
©

G O =3 1 R G DD =

25
30
31
32
33

34
35
36
37
38
39
40
41
42
43
44

PART MO,
F&776
Fev¥y

ka4
SCC0G00302
FE77d
FET90
FE835
NFJCO05000
F&TTY
Fe780
Fa774
SCC0000308
G782

FEY81
SCCHN00205
Fe772

248

EGYTS
RLO007045
F1o02
FE767
SCCoB00e02
FE771

5065
FE76g
Fa7es
F&766
SCC0000204
FE7T0
SCCO000208
FEVEG
LCKo228
F5918
SEANC42408
F5920

FE921

FEa58
SCC0000505
FhEGY
F5703

F5501

FBR02
F5705
F5866
F5505
Fe7es

GEAR SHIFT CONTROL AND OPERATORS SEAT

DESCRIPTION

- Gear shift bell crank, front

Gear shifi bell crank, rear
Ferrule, 2 used

38« 1" M.C. cap screw, 2 usaed
Bell cranlk

Clevis pin for 1/27 clevis, 6 used
1/27 clevis, narrow, 6 used

127 W.F. nut, 8 used
Transmission support
Transmission support brace
Shift rod, 28-3/4", 2 used

B 27 MO cap screw

Bow washer, 270-5-12, 10 used
Wave washer, WW-284-5-20
516" x 1-3/4" N.C. cap screw, 2 used
Shift rod bell crank, top

Spacer washer, 2 used

Shift rod beli crank, bottom

Shift rail vod, 2 used

Conical washer

Shift rait guide, 2 used

5167 1" N.C. cap screw, 12 used
Shift rail separator, rear

Gear shift lever knob

Shift rail, 2 used

Shift rail separator, front

Gear shilt lover bracket

516" x 1-1/2" N.C. cap screw
Gear shilt lever swivel

5/16" x 2-1/2" N.C. cap screw
Ciear shift lever

Operaiors deck

Seat assembly

Seat assembly, deluxe

Bottom seal cushion

HBack seat cushion

Seat adjusting rail complete
127 -347 NG cap screw, 2 used
Seat bracket

Seat spring and hydraulic assembly complete

Spring and cylinder adjusting bracket
Cup washer

Spring

Shock absorber

Plate, bottom pivot

Bow washer, 400-5-8, 2 used
4w 1-1/27 ol pin







REF.
NG,

—
s B (o ke o TN o LI ) 0 R

11
12
13
14
15
16
i7
18
19
20
21
22
23
24
25
26
27
28
29
30
31
32
33
34
35
36
37
35
39
40
41
42

44
a5
46
47

PART NG.

6838
FB635
Fg71Q
F6638
6687
F&658
F&720

F6451

F8018
5554
NFJ0005000
F8723
F6212
F8706
FeY07
F7154
F&708
FB264
F&710

F6711

F5121

Fe724
F5049
FG725
F6728
F&727
Fg728
F&729
F&730

F96

F6410
F7154
re712
SCCO020003
SCC0000101
FTC000109
SCC0000307
WESO003750
Fg832
PIN5001250
ZZ0000100
COT0000502
2200004086
COT0000301
COTO000802
WCT0000375
NCHO000375

PICK UP LIFT

DESCRIPTION
Hydraulic controf valve, BVY-024

3/8™
1/4”
3/8”
1/4”
1/4.‘.‘
1/4”

J.1.C. 90° male slbow
J.1.C. 90° male elbow
J.I.C. 90° male elbow
hydrautic hose, w/J.1.C. female fittings, 105"
hydraulic hose, w/J.1.C. female fittings, 100"
hydraulic hose, w/J.1.C. female filtings, 417

Link rod
Hydraulic pickup control lever
Knob for controi lever

12"

N.F. nut

Filange bearing, FAH18G triangle, 2 used
Balirod end, 1/27

Pickup iift rod

Clevis, pickup lift

Pickup lift bracket

Pickup lift shaft

Hubber bumper

Pickup lift shait lever

Pickup lift cylinder lever

1" set collar

Hydraulic cylinder for pickup, WF(G1500-6

172"

x 1-1/4” clevis pin

Tube assembly only

Piston

Ring kit for F6724 cylinder
Cylinder head

Piston rod

Clevis

Eye bolt for pickup balance spring, 3 used
Spacer bushing, 3 used

Spring for pickup balance, 3 used
Anchor plate pickup spring

B8 x 1-1/4" N.C. cap screw
1/4” x 3/4” N.C. cap screw, 4 used
7/167 x 1-1/2" N.F. cap screw

3/8"
3/8”

¥ 3/4" N.C. cap screw
star lock washer, external

Feeder house support, R.H.

1727
1/4”

x 1-1/4” clevis pin
zerk

1/8" x 1" cotter key

1/4”

X 174" x 1" key square key

3/32" x 3/4” cotter key
3/16" x1-1/4" cotter key
3/8" fiat washer, 8 used
3/8” NC nut, 9 used

10




11




REF,

[Oo R e+ N BN ) T &) I SN 04 T AN PN %

B L0 G L0 0O L0 G Q3 0 W W NI N RN AI DN B NN = b b b ek b —h ek ok ok
QOO NDALON--COONOUUREWON S OQONOGMLEONS 2O

PART RO.

F8375
F7579
F7854
SHD7154
FD7114
SHM7089
FH4907
FH7088
7714
F7394
F7152
FD7116
F7145
F7713
F7iR7
F7299
F7159
FH7118
F7472
SRG7095
05-130
SCCO020008
SHD7096
FB261
F7184
7160
SHD7153
SHD7152
SHD7512
F7275
F7239
F7276
F281
F1563
SCC0000404
SCC0020008
F8264
SHD7151
SHD7154
STRY762
STR9761

PICKUP FEED HOUSE

DESCRIFTION

Shield, right side knotter drive arm
Bracket, drive arm shield
Brace

Shield over pickup, rear
Freeman decal, red, 2 used
Shim

Feed house end plate

Feed house rear

Feed house boltom shim
Pickup stop

Feed house back shieid
Freeman decal

Feed house bottom wear plate
Feed house bottom

Angle brace for feed house hottom sheet
Guard angle

MHay heold down, 2 used

Guard pipe support

Guard pipe, outside w/latch mounting plate
Latch spring

Ferrule

5/16" x 2-1/2" N.C. cap screw
Hood latch

Guard pipe, cenier

Guard pipe, inside

Hay hold down, inside

Face plate shield over pickup
Shield over pickup front
Shield over pickup complete
Roll pin, /27 x 27, 2 used

Foif pin, 3/8” x 1-1/2”

Ferrule for F1563

Spring latch

Catch for torque shaft

716" % 1-1/2" N.C.H.T. cap screw
516" x 2-1/2" N.C. cap screw
Rubber bumper

Shield over pickup

Face shield over pickup

Tie strap 200

Tie strap 330

12







REF,
NO.

—
[T Ca e <IEN il - N R e

3o T S T e T - N T S N SO A AU S W NY
BGN= O WU W =

25
26
27
28
29
30
31

32
33
34
35
36
37
38
ag

40

41
4z
43
44
45
45
47
48
49
50

PART NO.

FE735
DRvVoo1i08s
DRYOg11085
F5648
FBO75
F&738
WHLO503758
FG740

Fé&741

Fg742
F6743
Fg744
FG235
F6745
F&748
F&747
NCEQOGO750
F6170
F&6718
SCC0000704
F&748
FB749
F&750
Fe752
FE753
F6754
F&755
F6756
Fe757
220002013
FE758

F6759
FB760
F5379
F4210
Z20000722
F5384
F5076
ST83750750

F6761

SCC0000819
SCC0000202
SCC0000206
Fe762
6763
F6764
FG784
F8785
FT213
Fe7ae

REAR AMLE AND FINAL DRIVE AND BRAKE

DESCRIPTION

Axle tube

Final drive, R.H

Final drive, 1.4,

Flotation tire, 8-ply, L.H., 18.4 x 16.1
Clavis, 5/16" R.H. thread

Rear wheel

Rear wheel 1980

Grease flting protector, 4 used
Sleave, 4 used, 1199-V-2856
Axle shaft, L.H.

Axle shaft, R.H.

Transmission, T-1250-A14
Hydrostatic motor
Transmission plate, rear
Transmission plate, front

34" x B8-1/2" M.C. siud bolt

347 WN.Conut

Grease fitting

Bushing, 17 x 1-1/8" x 1-1/4"
518" x 1-1/2" N.C. cap screw
Brake lever

Brake shaft end, 2 used

Brake shaft

Brake control rod for R.H. brake
Brake bell crank

Brake shaft lever

Brake controf rod for R.H. brake
Erake pedal shaft

Brake pedal shaft lever

7/8" set collar

Bearing, hrake pedal shaft, 7/8”,
FBE144G

Brake pedal, i..H.

Brake pedal, R.H.

Brake pedal pad

Spring for brake release

1447 % 1-1/2" roll pin

Brake pedal lock

5/18” clevis pin

38" x 3/4” N.C. socket sat screw, half
dog point

Bearing, brake pedal shaft, 1-1/4"
FBE20G

3/47 % 8-1/2" N.C. cap screw, 5 used
5/16” x 1" N.C. cap screw
5M18” x 27 N.C. cap screw
“0"ring, 01-048

Lug nut, 16 used, x 1148

Lug bolt, 16 used, 20 x 273
Bearing bracket, |..H.

Bearing bracket, AL.H.

Spring, brake pedal release
Anchor, pedal spring

14

REF.
NO.

51
52
53
54
55
56
57
58
59
60
61
62
63
64
65
GG
&7

PART NC.

F6849
F4512

£20000713
T8-109
SCC0000206
NCE3125

NCHO0004375

5CC0000201
ZZ0000102
ZZ0000101
22406

COT 0001001
SCCO060308
8CC0000208

DESCRIPTION

Adjusiing bolt with conical nut
1-1/4" set collar

Tire and wheel assembly, L.H.
13/647 x 2" roll pin, 4 used
Yalve slem

8/6 x 2 screw

5/16 NF

7116 conical nut

7B NC

5/8 NG fiat head

5/16 x 3/4, 7 used

14 x 45° zerk

1/4 X 80° zevk

1/4 % 1 key

14 x 1-1/4 cotter key

38 x 2-1/2 UNC cap screw
5/16 x 2-1/2 UNC cap scraw




REF.

[colius R NI & IO S I N o T LD RIS %

10
11
12
13
14
15
16
17

PART NO.

EXH0G41003
CLP35751
ACL4901012
Fe560
ACLO0C0253
ACL4901003
F8793

CAP2014
20-132

HOS50064306
ACL49010386
20-127
20-129

BKT9626
SCC0000304
BRC9758

AiR CLEANER

DESCRIPTION

Exhaust pipe, Temp no.
Clamp

Coupling

Worm ring

Adapter

Coupling

Worm ring, 4 used

3" rubber elbow

Cap breather 1979

Pre cleansr 1980

1979 model, breather cap
Cover ACLO016548

Bowi ACLO016630
Sleeve

Pipe cover

Breather pipe 3 x 36

Alr cleaner

Support strap

1/8”

Air cleaner bracket

3/8x 1-1/2" UNC cap screw {4 used) w/lock washer nut
Air cleaner extension brace

15




16,

REF.

OOR~NOHO BEWN - %

PART NO.

BKT9626
BKTS661
BKT9656
SCCO000715
BKT5492
BKT9646
SPCo657
6812
SHRS660
FB811
6830
HOS7247

RAD9620
F6828
HSE2519
6821

HOS64122
SCC0000302
SHD9651
BKT2638
CPL4900803
HOS7609
BKT9864
SHD0009850
BKT9863
HOS76809
HOG8400

RADIATOR & SHROUD

DESCRIPTION

Air cleaner bracket

Throttle cable bracket

Belt tightener

5/8 x 4-1/2 UNC cap screw w/lock wash & nut
Anchor bracket

Front anchor bracket

Spacer

Radiator baffle, bracket top
Radfator shroud

Bottom bracket, radiator hafite
Hose clamp no. 36 (6 used)
Bottorn radiator hose

Botiom wind baffle A.C. 4337
Radiator

1/4” angle bib. drain

1/4” overflow hose, 36" long
Radiator cap

Top wind baffle A.C. 4337
Top radiator hose, 22 long
3/87 x 17 UNC cap screw w/lock washer & nut
Steering pump shield

Steering pump bracket

2 % 3 coupling

L.ower top hose

Fan guard top bracket
Fanguard9812,13, 14

Fan guard bottom bracket
Top radiator hose

90° radiator hose

16




HOLIAS HILYYLS
LW RO WD O W

—KD MEOH HOud

, HHE 39¥0 dNBL KON

/ \\\ TR I BOUOMML WOud
\0@‘9(!.. zmu:otmmzm.wqwxmf&oﬁ

u

HO0NE TYRINGL ONY YWOLSISIM
LHOIT O fokd Mg
HELMOOD 3T9E N0Es GBB—

THNISEAL WoHd

G e
ﬂﬁp %u%WWW«Pm NC @ L ¥I8

HiL
HILVIEddd 0L ¥ HO AMD
4504
T WOLISE 1Y 0L JL0
URACHD 1 OL AND

17




4
i

av
a8

FART NO,

Fosse
8460
Foad
WOTGOD0313
F5328
Fes51
Fegzs
Foez7
FB639
Fe548
BAT7244
Flagy

FBOLS
FhB42
FEOG2
Fa0eo
F5541
FE421
Fpazz
a6z
~6843
F5854
Fad2a
F8578
FB4AZ4
FEET
Fh237
F5236
BATZiZ2
Fobh4
Fasss
F169
FE553
FE552
S50C0000110
o946
HEMNT1585
HENT1520
CBL 70899
Fod20

ELECTRICAL SYSTEM, AC

DESCRIPTION

Headlight with housing, shock mounted
(it sending unit

Temperature sending unit

518" washer

Haitery nold down grommaet
Battery hold down bolt, 2 used
Battery cable, insutated

Battery hold down

Hattery, 12 volt

Ground strap, 70822

Battery cable clamp, 7244 Beldon
Haorn, wire alarm, 12 volt

iight bracket

Light, front, 12 volt

Seal bearm unit, 12 volt

Hear light bracket, 2 used

Light, rear combination, 12 volt, sealed bearn
Sealed beam unit, 12 volt, Comb. red and clear
Temperature gauge

Starter switch

Light switch

Circuil breaker, 3005-30CH

Baie counter, electronic

Amp indicator light

Rasistor and terminal block, 10W-15 Ohm
il indicator light

Safety switch

Sending unit

Rubber cap

Giround cable

Bracket for sending unit

Sending unit lever

Spring

Bale counter switch rod

Hale countar swilch, rod link

1/47 % 37 N.C. cap screw

Limnit swiich (for wire alarm only)
Front wiring harness

Rear wiring harness

Ground strap

Horm wiring harness

18




HOLIMS H3Idyls
AT wOMA VO O WH

Wi HpUH BN
S SOVD @EL KON

./\ \\\ @

@ .%f.., XD WOLMS WAL Bad HOUS

HOOTE TWNBNHEL OMY HOLSISR
LHOT WO moMd N7
HILNAOD XV FOUS 03M

TIHIRIRL WOWY

HOLIAS ALJYS WONd LHA

EONTTOS HaLdwis

i8

Wi - @ ERcial
#1g




ELECTRICAL SYSTEM JD

REF,
MO, RPART NGO, DESCRIPTION
i F6558 Headlght with housing, shock mounted
2 FE480 Oil sending unit
3 Fg4 Termperature sending unt
4 WOTO000313 5/16" washer
5 FE328 Battery hold down grommet
8 F&551 Battery hold down bolt, 2 used
7 Fe625 Batiery cable, insulated
8 FEGZT Battery hold down
9 6639 Batiery, 12 voit
10 6548 Ground strap, 70622
i1 BAT7244 Batlery cable clamp, 7244 Beldon
12 F1497 Horn, wire alarm, 12 volt
13 Light bracket
14 Fa059 Light, front, 12 volt & center
F5842 Seal beam unit, 12 volt
15 Faoe2 Fear light bracket, 2 used
i6 FB060 Light, rear combination, 12 voit sealed beam
F5841 Sealed beam unit, 12 volt comb. red and clear
i7 Fo421 Temperature gauge
18 FB422 Starter switch
19 F862 Light switch
20 F6343 Circuit breaker, 3005-30 CH
21 F5954 Bale counter, electronic
22 Fp424 Armp indicator light
23 Fe578 Resistor and terminal block, 10W-15 Ohm
24 FB424 Oit indicator light
25 F8a71 Safety switch
28 5237 Sending unit
F5236 Rubber cap
27 BAT212 Ground cable
28 FB554 Bracket for sending unit
29 F8555 Sending unit lever
30 F169 Spring
31 FE553 Bale counter switch rod
32 Fohs2 Baie counter switch rod link
33 SCC0000110 1/4” x 3" N.C. cap screw
34 F946 Limit switch (for wire atarm only)
35 HRMN211 Front wiring harmess
36 FB850 Rear wiring harness
37 CBL70B2S Ground strap
38 FB420 Horn wiring harness

20




RHEF,

G,

2

PART MO.
DCKELE3

SCO0000302
Fe324

DECK RAIL

DESCRIPTION

Deck rail
3/87 % 17 UND cap screw (5 used) w/lock washer and nut
U bolt with lock washer and nut

21




1979-80 UPDATE SP BALER

fridex

Part Mo Page No

F46 . . . L 74

FABO ... ... ... ... L. 36

Fi261 ... 36

FBEBO., ... g

FBBBT . ... &

BKTEBOO ... .. ...... ... 46

BERT7730 ................ 72

NFX0001250 ............ 36

POVII744 ... .. ... 28

PINBBTG ................ 22

TBESOS4 .. ....... ... .. 52

Page &

Hydrautic Drive System

Hef. No. 6 Fee80 1/2" hydraulic hose, 81"

Fef. No. 7 F6681 172" hydraulic hose, 857
F6681 1/2” hydraulic hose, 2 used on 433T A.C.

Page 22

Bult Gear and Plunger Connecting Rod Assembily

Retf. No. 24 PINBE70 Pivot pin

Page 29

Pickup Cylinder Assembly

Fef, No. 22 POY 11744
PCYT768 Complete

Page 36

Feed Arm Drive, Feed Arm and Feed Fork Assembly

Ref. No. 26 NFX0011250 Fiber lock

Hel. No. 17 Fi1261 Hardened washer

Ref. No. 20 F480 Bearing

Page 46

Twine Box and Twine Guides

Hef. No. 28 BKT5690 Twine box mounting bracket, R.H.

Page 52

Tension Contral Pump Assembly

Ref. No. 9 TBEQCS4 Tube

Page 72

Air Conditioner

Ref. No. 12 BRT7730 Front support bracket

Page 74

Tension Release Kit

Ret. No. 9 F246 Washer

The parts listed in the first section of this Supplement are paris which have been added,

corrected, of replaced since the 1876, 77, 78 Paris List was published.

Reference numbers on this page refer to the corresponding reference number on the

1976, 77, 78 Parts Book illustraied page.

22




23



REF.

= s
CO ONOORLN- g

11
12
13
14
15
16
17
18
19
20
21
22
23
24
25
26

27
28
29
30
3
32
33
34

35
36
37
38
38
40
41
42
43
44

45

46

48
49
80
51
52
53
54
55
56
57
58

PART
NO.

F7837
F7763
CRBA3750013
SCCO000302
F1837
F7766
SCCO0002061
SMRO000202
SMFO002004
F7839
FGGOO073
SQS5002500
SQS7501750
F1636
8118
F8117
F776%
PLG7837
SCCO000313
5C00000198
F775
PIN7831
Fo86

F774
SMROC0D101
PLG7839
PLG7840
F8359

PLG13057

NCEOOCOO750
F7439

F299

F298

F7840
WCTO007500
WLKO00G750
F1441
F3312

F780

F781

F779

F779

F7735
KNF11157
F227

F1609
1629

F751

Fi512
F8115

PLG130570

220000103
8266

F7809

F7810

F7811

F7777

F7220

F7759
NCEODD0313
WLKO0000313
WCTO003750
WLKO0G0375
NCECOGS50C0

PLUNGER ASSEMBLY

DESCRIPTION

Piunger rofier rail, top 1L..H.

Plunger guide rail, top and bottom

3/8 x 1-1/4” no. 3 plow bolt

3/8 x 1" NC cap screw

Hard sfide for roller plunger, 4 used

Hard slide mounting rail, L.H. top

51167 x 3/4" flat head socket cap screw, 12 used
5/18" x 1" F.H. machine screw for plunger rail
5/16" x 1-1/2”" F.H. machine screw for plunger rai
Piunger roller rail, L.H. bottom

172" x 4" square head set screw, top rall, 2 used
12" x 2-1/2" square head set screw, bottom rail, 2 used
34" x 1-3/4” square head set screw, 2 used. plunger pin lock
Roller for top of piunger, 3/4° shank

Adjusting pad for R.H. plunger face

Adjusting pad for center plunger face
Adjusting pad for top left plunger face

Roller and slide mounting angie, L.H., bottormn
3/87 x 3-3/4" N.C. cap screw, 12 used

5/16" x B/16" Alien head set screw, 4 used
Rolier for piunger, 4 used

Pin, plunger roller, 4 usecd

Wiper, rear, 2 used

Wiper, front, 2 used

14’ x 3/4” F.H. machine screw, 8 used
Roller mounting angle, R.H., rear

Roller mounting angle, R.H., front

Plunger frame only, 167 x 187,

1979

Plunger frame only, 16" x 18",

1880

347 N.C. nut

Knife guide under feed opening

Plunger slide, flat, upper R.H. side

Plunger slide, flat, lower R.H. side

Plunger rolier rait, R.H. bottom

3/4" flat washer

3/4' lock washer

Etbow, grease tube, 4 used

Sleeve for F1441

Grease tube. right rear, 36"

Grease tube, left front, 14"

Grease tube, left rear, 30"

Grease fube, right front, 30"

Grommett, grease tube protector, 6 used
Plunger knife

Boit for plunger knife, 3 used

Knife, stationary with square holes

Bolt for F1809 knife, 4 used

Shim for F1808 knife, 14 ga.

Shim for 16809 knife, 20 ga.

Plunger complete, less knife,

1979

Plunger complete, iess knife,

1980

1/8" P.T. grease fitting

Bale chamber boftom

Liner extension for bale ¢chamber hottom, B.H.
tiner extension for bale chamber bottom, center
Liner extension for bale chamber bottom, L.H.
Adjusting pad for plunger face, L.H.

Bale chamber liner, R.H,

Bale chamber liner, L.H,

5/18" N.C. nut

5/16" lock washer

3/8” washer

3/8" lock washer

1/2" N:C. nut
24







REF.

(Dﬂ@(.“&mi\)dg

-
o w

11
i2
13
14
15

16
17
18
19
20
21
22
23
24
25
26

27
28
29
30
31
32
a3
34

35
36
37
38
39
40

41
42
43
44

45

46
47
48
49
50
51

52
53

54
55
58
57
53
59

BPART
MG,

F7785
F7763
CRB3750150
SCCoo00302
F1637
7786
SCB0000201
SCEO000202
SCCo000204
F7762
FQOO0073
5QS5002600
5Q57502500
F1836
F8058
F8057
F80ss8
F8i172
PLGT7837
SCO0000313
5783125313
F7756
PIN7B3 1
F986

F774
SMR000G101
PLG7838
PLG7840C
F83567
F8358
PLG13058
PLG1305%
F7822
F7439

299

F298

F7787
WCTO007500
WLKO0OG750
F1441
F831i2

780

F781

F779

F779

F7735

F7764
KNF11157
F227

F1609
F1629

F751

F1812
F8185
F8166
226000103
F8187

F7813

F7816

7818

F7819

F7812
F7825
F7826
NCEO00Q3125
WLKO000313
WCTO003750
WL KO000375
NCEOOO7500
NCEOD05000

PLUNGER ASSEMBLY MODEL 330, 1980

DESCRIPTION

Plunger rolter rail, top L.H,

Piunger guide rail, top and bottom

3/87 x 1-1/2"" No. 3 plow bo#t

318" x 1 N.C. cap screw

Haird slide for rolier plunger, 4 used

Hard slide mounting rail, L.H. top

5/16" x 3/4" N.C. cap screw, flat head

5/187 x 17 F.H. machine screw for piunger rail, 40 used
516" x 1-1/2” F.H. machine screw for plunger rall, 12 used
Flunger roller raif, L.H. bottom

112" x 4" square head set screw, top rail, 2 used

/2" % 2-1/2" sguare head set screw, botiom rail, 2 used
3/4" x 2-1/27 square head set screw, plunger pin lock, 2 used
Holter for top of plunger

Adjusting pad for plunger face, right side, used on twine only
Adjusting pad for plunger face, center, 2 used, used on twine only
Adjusting pad for plunger face, left side, 18" x 22" chamber
Adjusting pad for plunger face, left side, 17" x 22” chamber
Roller and slide mounting angle, L.H. bottom

3/8"" % 3-3/4” N.C, cap screw, 12 used

5/16" x 5/18" allen head set screw, 4 used

Roller for plunger, 4 used

Fin, plunger rofter, 4 used

Wiper, rear, 2 used

Wiper, front, 2 used

4™ x 3147 F.H. machine screw, 8 used

Roller mounting angle, R.H. rear

Roller mounting angle, R.H. front

Plunger frame only, 16" x 22,1979

Piunger frame only, 177 x 22”,1978

Plunger frame only, 16" x 22,1980

Plunger frame only, 17" x 22”,1980

Wire and twine track block, bottorn, 1977-up

Knife guide under feed opening

Plunger stide, flat, upper R.H. side

Flunger slide, fiat, lower R.H. side

Fiunger rofler rail, R.H. bottom

3/4"" flat washer

3/4"7 lock washer

Eibow, grease tube, 4 used

Sleeve for F1441

Grease tube, right rear, 36"

Grease tube, ieft front, 14"

Grease tube, left rear, 30"

Grease tube, right front, 30"

Grommett, grease ube protecior, 6 used

Piunger knife for 1878

Plunger knife for 1980

Bolt for piunger knife, 3 used

Knife, statlonary with square holes

Bolt for F1609 knife, 4 used

Shim for F1608 knife, 14 ga.

Shim for F1609 knife, 20 ga.

Plunger complete, less knife, 168”7 x 22" chamber (1979); PLG0130580 (for 1980 models)
Plunger complete, less knife, 17" x 22" chamber (1879); PLGO130580 (for 1980 models)
W8’ P.T. grease fitting

Bale chamber bottom

Liner ext. for bale chamber bottom, R.H., 1877-up

Liner ext. for bale chamber bottom, R.H. center, 1977-up

Liner ext. for bale chamber botiom, L.H. center, 1977-up

Liner ext. for bale chamber bottom, L.H., 1877-up

Liner for bale chamber side, R.H.

Liner for bate chamber side, L.H,, 18~ chamber

Liner for bale chamber side, L.H., 17’ chamber

5167 N.C. ragt

5/16" lock washer

38" flat washer

3/8" lock washer

3/47 N.C. nut

12" N.C, nut
C. nu 76







HEF.

OO~ DO sWwN — g

PART NO.

GLS6983
WEA1179
WEAQ37
CVR9457
BKT6234
SMS0000184
FIL115154
CABOO0O107
CAB0000105
CABO000104
DRW9324
CAB0001002
CAB0000107
CAB0000109
CABO0001006
WND9382
CAB0001005
CABO0001007
CAB6273
FD7114
SCC0030004
SUPS461
ELC5020
F1505
GLS9398
CAB9453
F4525
GLS6982
LOC55
F4527
DOR9376
PIN37540
GLS6954
BLO9377
BLO700
SMS9401
NCHO0003125
BLO1065
BLO3316
BLO62318
KOB100
GLS0006956
GLS0006955
CAB0000103
CAB0000106
CAB0000105
CAB0000101
CAB0000104
GLS9408

DRW3326
RUG2451
DRWI455
DRW9456
DRWo458
DRW9459
DRWa460
DRW9461
DRwg462
DRW9463
DRW9464
DRWo466
DRwWo468
DRwa46801

SP.CAB
DESCRIPTION

Windshield glass

Weather siripping
Weather stripping stay
Cover

Filter stay

5/16 x 3/4 whiz bolt

Filter element

Felt-cab

Large weather stripping
Weather stripping
Inspection cover

Stop

Handle

Latch

Front sliding glass farge window
Sliding window frame (Lg.)
Center bar large window
Rear window

CAB hanger

Freeman decal

3/8 x 1-1/2 unc. cap screw w/iock washer and nut {2 used)
Top liner support

Light swiich

Light

Cab teft side window glass
Cab assy

Door check complete
Rear window

Doaor latch

Door handle

Cab door

Fin {2 used)

Window. Door glass.
Blower housing assy.
Blower

Retainer bolt

5/16 nut washer & lock washer & WLK 3125 - 5/16 washers
Blower switch

Blower vent

Decal

Switch. Knob.

Side window giass. Front slider.
Fear window glass

Center bar

Sliding window frame
Large weather stripping
Felt

Weather stripping

Side glass. RH bottom.

Listed, but not shown:
Cab light plate

Carpet

AFT lower right side line
Lower rear liner

Door liner

Upper left side head liner
Upper right side liner

AFT roof finer

Upper rear liner

Front top liner

Front lower liner

Forward roof liner

Lower front panel liner RH
Lower front panel finer LH 28







